UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 17 /9 dBi Antenna Group

Spectrum | [? Spectrum [?
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300
fmn Viaw 1R Yiw

0 o8 0 o8

10 d& 10 d&

| / \ | / ‘

N / \ N \

=30 \ =30

40 di — -40 d ——

=50 dy =50 dy

-0 o 60 d

CF 5.745 GHx 32001 pts Span 33.8 MHx CF 5.825 GHx 32001 pts Span 33.8 MHx
Channel Poveer Channel Poveer

Bandwidth 16,60 MHz Power 10.29 dBm Tx Total 10,29 dBm Bandwidth 16,60 MHz Power 934 dBm Tx Total 9.34 dBm
n | n " Measuring... tan ol

11806763 11806763

Oate: 16.AFR 2019 10:30:44 Dete: 16 APR 2019 104417

Bottom Channel Top Channel

Results: 802.11a /20 MHz / 6Mbps / MIMO / Port 2/ PWL 17 / 9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 6Mbps / MIMO / Port 3/ PWL 17 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 22 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 14.9 0.5 15.4 14.9 0.5 15.4
Middle 14.6 0.5 15.1 14.9 0.5 15.4
Top -1 13.8 0.5 14.3 14.9 0.5 15.4
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom +1 15.5 0.5 16.0
Middle 15.4 0.5 15.9
Top -1 15.2 0.5 15.7
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel Power Power Power Conducted - 9 Result
Limit (dB)
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)

Bottom +1 154 154 16.0 20.4 27.0 6.6 Complied
Middle 15.1 154 15.9 20.3 27.0 6.7 Complied
Top -1 14.3 15.4 15.7 19.9 27.0 7.1 Complied

De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 20.4 9.0 29.4 36.0 6.6 Complied
Middle 20.3 9.0 29.3 36.0 6.7 Complied
Top -1 19.9 9.0 28.9 36.0 7.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 22 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 22 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 22 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3 / PWL 17 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 10.0 0.5 10.5 9.7 0.5 10.2
Top 9.2 0.5 9.7 9.6 0.5 10.1
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 10.2 0.5 10.7
Top 9.7 0.5 10.2
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 10.5 10.2 10.7 15.2 27.0 11.8 Complied
Top 9.7 10.1 10.2 14.8 27.0 12.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 15.2 9.0 24.2.2 36.0 11.8 Complied
Top 14.8 9.0 23.8 36.0 12.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 17 /9 dBi Antenna Group
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Spectrum |

(=]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o Att
Count 300,300

gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

61M Viaw

-

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

10
» [ \ -
S \\ ) // \\
i - 40 ¢l
=50 di =50 di
<60 o <60 d
CF 5,745 GHz A7001 pts Span 36.0 MHx CF 5.825 GHz A7001 pts Span 36.0 MHx
Channel Power Channel Power
Bandwidth 17,70 MHz Power 9,65 dBm Tx Total 9.65 dBm Bandwidth 17,70 MHz Power 9.56 dBm Tx Total 9.56 dBm

n 7 Measuring... i | n 7 Measuring... iy |
11805753 11805763
Oete: 16.APR 2019 085326 Ot 16.AFR 2019 084006

Bottom Channel Top Channel
Page 228 of 782 FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 17 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3 / PWL 22/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 15.0 0.4 15.4 15.1 0.4 15.5
Middle 14.7 0.4 15.1 15.1 0.4 15.5
Top -1 13.3 0.4 13.7 14.4 0.4 14.8
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom +1 15.7 0.4 16.1
Middle 15.5 0.4 15.9
Top -1 15.3 0.4 15.7
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel Power Power Power Conducted - 9 Result
Limit (dB)
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)

Bottom +1 154 155 16.1 20.4 27.0 6.6 Complied
Middle 15.1 155 15.9 20.3 27.0 6.7 Complied
Top -1 13.7 14.8 15.7 19.6 27.0 7.4 Complied

De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 20.4 9.0 29.4 36.0 6.6 Complied
Middle 20.3 9.0 29.3 36.0 6.7 Complied
Top -1 19.6 9.0 28.6 36.0 7.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 22 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 22 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 3/ PWL 22 /9 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3/PWL 17 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 10.1 0.4 10.5 10.1 0.4 10.5
Top 9.2 0.4 9.6 10.0 0.4 10.4
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 10.7 0.4 11.1
Top 10.0 0.4 10.4
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 10.5 10.5 11.1 155 27.0 115 Complied
Top 9.6 10.4 10.4 14.9 27.0 12.1 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 155 9.0 24.5 36.0 115 Complied
Top 14.9 9.0 23.9 36.0 12.1 Complied

Result: Pass

Page 234 of 782

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 17 /9 dBi Antenna Group

Spectrum |

(=]

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

Att MoE SWT

Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
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n " Measuring... ety | n 1 Measuring... iy |
11806763 11806763
Date: 16.AFR 2019 06:0215 Oste: 16.AFR 2019 095730
Bottom Channel Top Channel

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 17 / 9 dBi Antenna Group

Spectrum | [? Spectrum
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Oate: 16.AFR 2019 08:56:50 Ot 16.AFR 2019 0950052
Bottom Channel Top Channel
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 3/PWL 17 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Level 32.00 dém  Offset 12.00 68 & RBW 1 MHz
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0 / MIMO / Port 142+3 /PWL 17 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 9.5 0.4 9.9 9.6 0.4 10.0
Top 9.0 0.4 9.4 9.1 0.4 9.5
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 9.9 0.4 10.3
Top 9.7 0.4 10.1
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 9.9 10.0 10.3 14.8 27.0 12.2 Complied
Top 9.4 9.5 10.1 14.4 27.0 12.6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto .
Channel Conducted Antenna (Egenlj) EIRP Limit M(ng;n Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 14.8 9.0 23.8 36.0 12.2.2 Complied
Top 14.4 9.0 23.4 36.0 12.6 Complied

Result: Pass
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1 / PWL 17 /9 dBi Antenna Group

pr—
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11808763
|Dete: 16 APR 2019 08:34.06

Top Channel

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 2 / PWL 17 / 9 dBi Antenna Group

Spectrum ]

(=]

b At 30 ¢8
Count 300,300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz

BWT  32.1ms VBW 3MHZ  Mode fulo Swiep

61M Viaw

=4 dBrm

CF 5.755 GHz

Spon 73.1 MHz

32001 pts

Channel Poveer

Bandwidth 36.00 MHz

Power 9.57 dBm Tx Total 9.57 dBm

Il

11808763
Jste: 16 AFR 2018 08234

Bottom Channel

Spectrum ] T
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
b At e SWT  321ms VBW IMH:  Mode Aulo Swiep
Count 300,300
1Rm Viaw

CF 5.795 GHx 32001 pts Span 73.1 MHx
Channel Poveer
Bandwidth 36.00 MHz Power 9,10 dBm

n " Measuring...

T Total 9.10 dBm
CHIEE |

11808763
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 3/ PWL 17 /9 dBi Antenna Group

Spectrum |
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3/PWL 17/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.3 0.4 8.7 8.6 0.4 9.0
Top 7.5 0.4 7.9 7.8 0.4 8.2
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 9.0 0.4 9.4
Top 8.0 0.4 8.4
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 8.7 9.0 9.4 13.8 27.0 13.2 Complied
Top 7.9 8.2 8.4 12.9 27.0 14.1 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto .
Channel Conducted Antenna (Egenlj) EIRP Limit M(ng;n Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 13.8 9.0 22.8 36.0 13.2 Complied
Top 12.9 9.0 21.9 36.0 14.1 Complied

Result: Pass

Page 240 of 782

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCSO/MIMO / Port 1 / PWL 17 /9 dBi Antenna Group

Spectrum |

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
o At 008 SWT  321ms  VBW 3MHZ  Mode fulo Swip

61M Viaw

Jste: 16 AFRL 2018 101418

=50 dy
-0 o
CF 5.755 GHx 32001 pts Span 73.1 MHx
Channel Poveer
Bandwidth 36.00 MHz Power 834 dBm Tx Total 8.34 dBm
]’ | Measuring... et |
11806763

o
Spectrum "

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300,300
1Rm Viaw

Spon 73.1 MHz

32001 pts

CF 5,795 GHz
Channel Poveer
Bandwidth 36.00 MHz Power 7,47 dBm

Tx Total 7.47 dBm

]" T

Bottom Channel

11808763
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Results: 802.11ac / HT40 / MCSO / MIMO / Port 2/ PWL 17 / 9 dBi Antenna Group
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O / MIMO / Port 3/ PWL 17 /9 dBi Antenna Group

Spectrum | [? Spectrum [?
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0O / MIMO / Port 1+2+3/PWL 17/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 7.8 0.5 8.3 8.2 0.5 8.7
Port 3
Corrected
Channel Conducted | Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Single 8.5 0.5 9.0
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Single 8.3 8.7 9.0 135 27.0 135 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Single 135 9.0 22.5 36.0 135 Complied

Result: Pass
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0O / MIMO / Port 1+2+3/PWL 17/ 9 dBi Antenna Group
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3+4 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 12.9 0.3 13.2 13.0 0.3 13.3
Middle 12.7 0.3 13.0 13.0 0.3 13.3
Top -1 11.6 0.3 11.9 12.5 0.3 12.8
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 13.4 0.3 13.7 12.2 0.3 12.5
Middle 13.2 0.3 13.5 12.3 0.3 12.6
Top -1 12.7 0.3 13.0 12.1 0.3 12.4
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power oy Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Boffm 132 133 13.7 125 19.2 27.0 7.8 | Complied
Middle 13.0 13.3 13.5 12.6 19.1 27.0 7.9 Complied
Top -1 11.9 12.8 13.0 12.4 18.6 27.0 8.4 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom +1 19.2 9.0 28.2 36.0 7.8 Complied
Middle 19.1 9.0 28.1 36.0 7.9 Complied
Top -1 18.6 9.0 27.6 36.0 8.4 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 21 /9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 21 /9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 21 /9 dBi Antenna Group
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 4/ PWL 21 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

o/

N

CF 5.765 GHz A7001 pts Span 33.8 MHx
Channel Poveer
Bandwidth 16,60 MHz Power 12.21 dBm Tx Total 12.21 dBm
il Y
11806763

Joete: 25, JUN 209 082608

Bottom +1 Channel

o/

CF 5.805 GHx 32001 pls

Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,300
1R Yiw
o
10 / \
20 / \

N

Span 338 MHz

Channel Poveer
Bandwidth 16,60 MHz Power 12.08 dBm

n " Measuring...

11808763
Joete: 25, JUN 209 OF 5333

Tx Total 12,08 dBm

[ |

Spectrum [?

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

AN

Span 338 MHz

32001 pts

CF 5,785 GHz
Channel Poveer
Bandwidth 16,60 MHz Power 12.34 dBm

Tx Total 12,34 dBm
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11808763
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3+4 / PWL 16 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.5 0.3 8.8 7.9 0.3 8.2
Top 6.7 0.3 7.0 7.1 0.3 7.4
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.4 0.3 8.7 6.5 0.3 6.8
Top 7.2 0.3 7.5 6.7 0.3 7.0
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 8.8 8.2 8.7 6.8 14.2 27.0 12.8 | Complied
Top 7.0 7.4 7.5 7.0 13.3 27.0 13.7 | Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 14.2 9.0 23.2 36.0 12.8 Complied
Top 13.3 9.0 22.3 36.0 13.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 16 /9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

©CF 5.745 GHx 2001 pts

pan 3.

B MHx

Channel Poveer
Bandwidth 16,60 MHz Power 8,53 dBm
n " Measuring...

11808763
Jste: 23 AFRL 2018 131520

Tx Total 8.53 dBm

w4

Bottom Channel

Spectrum

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att FdE SWT F21ms  VBW 3MAz Mode duto Sweep
Count 300,300

1Rm View

LA N
40 dBm—j—— —
=50 dy
04
CF 5.825 GHz 32001 pts Span 33.8 MHx
Channel Poveer

Bandwidth 16,60 MHz Power 668 dBm Tx Total 6.68 dBm

il Y

11806763

|Oete: 73 APR 2019 125651

Top Channel

Results: 802.11a /20 MHz / 6Mbps / MIMO / Port 2/ PWL 16/ 9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

../

AN

11808763
Jste: 23 AFRL 2018 131335

p——
=50 dy
-0 o
CF 5.745 GHx 32001 pts Span 33.8 MHx
Channel Poveer
Bandwidth 16,60 MHz Power 7.86 dBm Tx Total 7.86 dBm
]’ | Measuring... el |

Bottom Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.825 GHx

32001 pts

N

~—

Span 338 MHz

Channel Poveer
Bandwidth 16,60 MHz

Power 7.07 dBm

Il

| Measuring...

11808763
|Dete: 73 APR 2019 125818

Tx Total 7.07 dBm
[T |

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 16 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att
Count 300,300 Count 300,300
flm Viaw 1R Yiaw
0

N

Span 338 MHz

Tx Total 7.18 dBm

20 / \ =30

-0 d —— — -0 d ,f/

=50 dy =50 dy

60 d 60 d

CF 5.745 GHx 32001 pts Span 33.8 MHx CF 5.825 GHz 32001 pts
Channel Poveer Channel Poveer

Bandwidth 16,60 MHz Power 8,42 dBm Tx Total 8.42 dBm Bandwidth 16,60 MHz Power 7,18 dBm
I ] I

11806763 11806763
Date: 23 AFR 2019 131210 Dete: 23 APR 2019 125618

Bottom Channel

Top Channel

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 4/ PWL 16 /9 dBi Antenna Group

p—
Spectrum |

(=]

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att
Count 300,300 Count 300,300
1R Yiaw 1R Yiaw
0o 0o

B ] o N\ -5 4 w
404 / \“__ 404 / \
-850 d =048
60 df 04
CF 5745 GHz 32001 pis Span 33,8 MHz CF 5.825 GHz 32001 pis Span 33,8 MHz
Channel Poveer Channel Poveer
Bandwidth 16,60 MHz Power 6,45 dBm Tx Total 6.45 dBm Bandwidth 16,60 MHz Power 667 dBm Tx Total 6.67 dBm
Y ) T | } Gt o
11508763 11508763
joste: 23, APR 2019 1310:47 Joere: 23, APR 2019 125354
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 12.8 0.5 13.3 12.7 0.5 13.2
Middle 12.5 0.5 13.0 12.8 0.5 13.3
Top -1 12.3 0.5 12.8 12.8 0.5 13.3
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 13.1 0.5 13.6 12.0 0.5 12.5
Middle 13.0 0.5 13.5 12.1 0.5 12.6
Top -1 12.8 0.5 13.3 12.0 0.5 12.5
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power oy Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Boffm 133 132 136 125 19.2 27.0 7.8 | Complied
Middle 13.0 13.3 13.5 12.6 19.1 27.0 7.9 Complied
Top -1 12.8 13.3 13.3 12.5 19.0 27.0 8 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom +1 19.2 9.0 28.2 36.0 7.8 Complied
Middle 19.1 9.0 28.1 36.0 7.9 Complied
Top -1 19.0 9.0 28.0 36.0 8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 21 /9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

32001 pts
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Bandwidth 17.70 MHz Power 12,79 dBm
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Tx Total 12,79 dBm
I |

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

s N

=40 dBr- >

CF 5.785 GHz 32001 pts Span 36.0 MHx
Channel Poveer

Bandwidth 17.70 MHz Power 12.51 dBm

Tx Total 12,51 dBm

]" T

11808763
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Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

ot —
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Channel Poveer
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 21 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Att

Spectrum
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Power 12,79 dBm Tx Total 12,79 dBm
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b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
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1Rm Viaw
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Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz Power 12,78 dBm

Tx Total 12,78 dBm

]" T
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Joete: 24 JUN 209 160835

Top -1 Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 21 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300
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1Rm Viaw

T
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Channel Poveer
Bandwidth 17.70 MHz Power 13.14 dBm Tx Total 13,14 dBm
il Y
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T
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Channel Poveer

Bandwidth 17.70 MHz Power 12.01 dBm Tx Total 13,01 dBm
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11806763
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Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o Att FdE SWT F21ms  VBW 3MAz Mode duto Sweep
Count 300,300
1Rm View
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1
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Bandwidth 17.70 MHz Power 12,77 dBm Tx Total 12,77 dBm
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UL INTERNATIONAL GERMANY GMBH
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 4 / PWL 21 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 16 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.7 0.5 9.2 7.7 0.5 8.2
Top 7.2 0.5 7.7 7.6 0.5 8.1
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.2 0.5 8.7 6.4 0.5 6.9
Top 6.9 0.5 7.4 6.7 0.5 7.2
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 9.2 8.2 8.7 6.9 14.4 27.0 12.6 | Complied
Top 7.7 8.1 7.4 7.2 13.6 27.0 13.4 | Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 14.4 9.0 23.4 36.0 12.6 Complied
Top 13.6 9.0 22.6 36.0 134 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 16/ 9 dBi Antenna Group

pr—
Spectrum |

(=]

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300
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I ] I ]
11806763 11806763
Date: 23 APR 2019 08:13:.01 Date: 23 APR 2019 O7:46.06
Bottom Channel Top Channel

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 16 /9 dBi Antenna Group

Spectrum ] [? Spectrum ]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
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= = / N
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Bandwidth 17.70 MHz Power 7.71 dBm Tx Total 7.71 dBm Bandwidth 17.70 MHz Power 7.58 dBm Tx Total 7.58 dBm
n | n " Measuring... oous 4
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Date: 23 AFR 019 08:15:30 Oste: 23 AFR 2019 075146
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 16/ 9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300
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Bandwidth 17.70 MHz Power 8,19 dBm Tx Total 8.19 dBm
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Channel Poveer
Bandwidth 17.70 MHz Power 6,92 dBm

n " Measuring...

11808763
|Dete: 73 APR 2019 07 54.09

Tx Total 6.92 dBm

R |

Bottom Channel

Top Channel

Results: 802.11n /20 MHz / MCSO / MIMO / Port 4 / PWL 16 /9 dBi Antenna Group
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Span 36.0 MHz

Channel Poveer
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]" T

11808763
|Dete: 23 APR 2019 07 56:09

Top Channel

Page 260 of 782

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 13.1 0.4 13.5 12.8 0.4 13.2
Middle 12.8 0.4 13.2 12.9 0.4 13.3
Top -1 13.1 0.4 13.5 12.8 0.4 13.2
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 13.0 0.4 13.4 12.0 0.4 12.4
Middle 12.9 0.4 13.3 12.0 0.4 12.4
Top -1 12.7 0.4 13.1 11.7 0.4 12.1
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power oy Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Boffm 135 132 13.4 12.4 19.2 27.0 7.8 | Complied
Middle 13.2 13.3 13.3 12.4 19.1 27.0 7.9 Complied
Top -1 135 13.2 13.1 12.1 19.0 27.0 8 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom +1 19.2 9.0 28.2 36.0 -7.8 Complied
Middle 19.1 9.0 28.1 36.0 -7.9 Complied
Top -1 19.0 9.0 28.0 36.0 -8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 21 /9 dBi Antenna Group

p—
Spectrum | T Spectrum T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300
fmn Viaw 1R Yiw
0 o8 0 o8
10 d& 10 d&
20 d 20 d
E 7 k= ~
o™ ,f
=50 dy =50 dy
-0 o 60 d
CF 5.765 GHx 32001 pts Span 36.0 MHx CF 5.785 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 12.06 dBm Tx Total 13.06 dBm Bandwidth 17.70 MHz Power 12.81 dBm Tx Total 12.81 dBm
I ] I ]
11806763 11806763
Oate: 24 JUNL 2019 154826 Date: 24 JUN 20D 153725

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.765 GHx 32001 pls

Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz Power 12.06 dBm

]" T

11808763
Joste: 24 JUN MY 154325

Tx Total 13.06 dBm

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 21 /9 dBi Antenna Group

p—
Spectrum | = Spectrum e
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300

flhn Viaw 1R Yiw
0 o8 0 o8
10 d& 10 d&
20 d 20 d
.30 dem: _/ = %
40 B 0 d
=50 dy =50 dy
60 d 60 d
CF 5.765 GHx 32001 pts Span 36.0 MHx CF 5.785 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer

Bandwidth 17.70 MHz Power 12.82 dBm Tx Total 12,82 dBm Bandwidth 17.70 MHz Power 12.87 dBm Tx Total 12,87 dBm
n | n " Measuring... i |

11806763 11806763
Oate: 24 JUML 2019 154726 Date: 24 JUN 20D 153555

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

32001 pts

CF 5.805 GHx

Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz Power 12.82 dBm

Tx Total 12,82 dBm

]" T

11808763
Joete: 24 JUN 20D 153345

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 3/ PWL 21 /9 dBi Antenna Group

Spectrum |

Ref Level 22.00 c2m  Offset
b At 0 SWT
Count 300,300

12,00 di & RBW 1 MHz
31ms  VEBW 3MHz  Mode Aulo Sweep

CF 5.765 GHz

32001 pts

Span 36.0 MHz

Channel Pover
Bandwidth 17.70 MHz

Power 13.00 dBm

bil

Heasuring...

11805763
Joste: 24.JUN20IG 154556

T Total 13.00 dBm

Bottom +1 Channel

Spectrum ]

Ref Laval 32.00 dem  Offsat
b At W8 SWT
Count 300,300

12,00 3 & RBW 1 MHz
32lms  VBW 3IMHz  Mode Auto Sweep

1Rm Viaw

Joete: 24 JUN MY 153212

T
CF 5.805 GHx 32001 pts Span 36.0 MHx
Channel Poveer
Bandwidth 17.70 MHz Power 12.67 dBm Tx Total 12,67 dBm
)i | Measuring... pazn
11806763

Top -1 Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.785 GHz

32001 pts

Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz

Power 12.87 dBm

Il

| Measuring...

11808763
|Date: 24 JUN.201D 154037

Tx Total 12,87 dBm
[T |

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 4 / PWL 21 /9 dBi Antenna Group

Spectrum | [? Spectrum [?
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300
fmn Viaw 1R Yiw
0 o8 0 o8
-10d -10 oy
20 d 20 d
=30 \ =30
o - N,
‘ﬂ‘" — | |
0 b a0 d
=50 dy =50 dy
60 d 60 d
CF 5.765 GHx 32001 pts Span 36.0 MHx CF 5.785 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 11.95 dBm Tx Total 11,95 dBm Bandwidth 17.70 MHz Power 12.01 dBm Tx Total 12,01 dBm
n " Measuring... iy | n 1 Measuring... i |
11806763 11806763
Date: 24 JUML2019 154419 Date: 24 JUN 20D 154216

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

CF 5.805 GHx 32001 pls

Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz Power 11.73 dBm

Tx Total 11,73 dBm

]" T

11808763
Joste: 24 JUN MY 152315

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3+4 / PWL 16 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 9.1 0.4 9.5 7.8 0.4 8.2
Top 7.3 0.4 7.7 7.5 0.4 7.9
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.1 0.4 8.5 6.0 0.4 6.4
Top 7.5 0.4 7.9 6.5 0.4 6.9
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 9.5 8.2 8.5 6.4 14.3 27.0 12.7 | Complied
Top 7.7 7.9 7.9 6.9 13.6 27.0 13.4 | Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 14.3 9.0 23.3 36.0 12.7 Complied
Top 13.6 9.0 22.6 36.0 134 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 16 /9 dBi Antenna Group

p—
Spectrum | T Spectrum T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300,200
flm Viaw 1R Yiw
0 o8 0 o8
10 / \ 10 / \
20 / 20 d
-3 =30 dBm—
404 —— 40 db
=50 dy =50 dy
60 d -0 o
CF 5.745 GHx 32001 pts Span 36.0 MHx CF 5.825 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 9,07 dBm Tx Total 9.07 dBm Bandwidth 17.70 MHz Power 7,33 dBm Tx Total 7.33 dBm
n " Measuring... i | n |
11806763 11806763
Oate: 23 AFR 2019 064342 Date: 23 APR 2019 10:0257

Bottom Channel

Top Channel

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 2/ PWL 16 /9 dBi Antenna Group

Spectrum ] [? Spectrum ] [?
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300
flm Viaw 1R Yiw
0 o8 0 o8
10 / \ 10 f \
20 d 20 d
-3 =30 dBm—
-40
=50 dy =50 dy
60 d -0 o
CF 5.745 GHx 32001 pts Span 36.0 MHx CF 5.825 GHx 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 7.84 dBm Tx Total 7.84 dBm Bandwidth 17.70 MHz Power 7,48 dBm Tx Total 7.48 dBm
I ] I ]
11806763 11806763
Date: 23 AFR N19 06:46:50 Dete: 23 APR 2019 10:04:34
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 3/ PWL 16 /9 dBi Antenna Group

Spectrum | [? Spectrum [?
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300
flm Viaw 1Rm Viaw
0 o8 0 o8
-10 oy / \ -10 oy / \
-20 di / -20 di
=30 =30
-40 d -40 di:
=50 dy =50 dy
-0 o -0 o
CF 5.745 GHx 32001 pts Span 36.0 MHx CF 5.825 GHx 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 8,05 dBm Tx Total 8.05 dBm Bandwidth 17.70 MHz Power 7,49 dBm Tx Total 7.49 dBm
n " Measuring... | n " Measuring... v |
11806763 11806763
Date: 23 AFR 2019 06:48:50 Date: 23 APR 2019 100628
Bottom Channel Top Channel

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 4/ PWL 16 /9 dBi Antenna Group

p—
Spectrum | T Spectrum T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300/300
1R Yiw 1R Yiw
0 o8 0 o8
-10 dB / 1048 /
20 d \ 20 d \
-3 =30 dBm—
-40 dir: — -40 di
=50 dy =50 dy
60 d -0 o
CF 5.745 GHx 32001 pts Span 36.0 MHx CF 5.825 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 6,02 dBm Tx Total 6.03 dBm Bandwidth 17.70 MHz Power 6,47 dBm Tx Total 6.47 dBm
Y ) W . | } i
11806763 11806763
Date: 23 AFR N19 06:50:35 Date: 23 APR 2019 100855

Bottom Channel

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 1+2+3+4 / PWL 16 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.3 0.4 8.7 7.5 0.4 7.9
Top 8.0 0.4 8.4 7.5 0.4 7.9
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.9 0.4 8.3 6.2 0.4 6.6
Top 7.6 0.4 8.0 6.4 0.4 6.8
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 8.7 7.9 8.3 6.6 14.0 27.0 13 Complied
Top 8.4 7.9 8.0 6.8 13.8 27.0 13.2 | Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 14.0 9.0 23.0 36.0 13.0 Complied
Top 13.8 9.0 22.8 36.0 13.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 1 / PWL 16 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
o At 008 SWT  321ms  VBW 3MHZ  Mode fulo Swip

61M Viaw

]
‘.\_‘_‘-

Jste: 23 AFR 2018 082610

=40 d ——
——

=50 dy

-0 o

CF 5.755 GHx 32001 pts Span 73.1 MHx

Channel Poveer

Bandwidth 36.00 MHz Power 8,28 dBm Tx Total 8.28 dBm

il Y

11806763

Bottom Channel

Spectrum

Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
Att g8 SWT 321ms

Count 300/300

VBW 3 MMz Mode Aulo Sweep

1Rm Viaw

CF 5.795 GHz

2001 pts Span 73.1 MHz

Channel Poveer
Bandwidth 36.00 MHz

Power 7,98 dBm Tx Total 7.98 dBm

Il

| Measuring...

CHE |

11808763
|Dete: 73 APR 2019 08:31.00

Top Channel

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 2 / PWL 16 /9 dBi Antenna Group

Spectrum |

(=]

b At W8 SWT
Count 300,300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz

31ms VBW IMHz  Mode Aulo Swiep

61M Viaw

CF 5.755 GHz

2001 pts Span 73.1 MHz

Channel Poveer

Bandwidth 36.00 MHz

Power 7,48 dBm Tx Total 7.48 dBm

Il

| Measuring... i |

11808763
Joste: 23 AFR 2018 02627

Bottom Channel

Spectrum

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300/300

1Rm Viaw

CF 5.795 GHz

2001 pts Span 73.1 MHz

Channel Poveer

Bandwidth 36.00 MHz

Power 7,47 dBm Tx Total 7.47 dBm

Il

| Measuring... e |

11808763
|Dete: 73 APR 2019 083334

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 3/ PWL 16 /9 dBi Antenna Group

Spectrum | [? Spectrum [?
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
o Att MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep At MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep
Count 300,200 Count 300/300
fmn Viaw 1Rm Viaw
0 o8 0 o8
108 108
20 d 1 20 d
I T
. /j \\ . /f \\
40 ¢l . 40 ¢l
=50 dy =50 dy
-0 o 60 d
CF 5.755 GHx 32001 pts Span 73.1 MHx CF 5.795 GHz 32001 pts Span 73.1 MHx
Channel Poveer Channel Poveer
Bandwidth 36.00 MHz Power 7,90 dBm Tx Total 7.90 dBm Bandwidth 36.00 MHz Power 7.59 dBm Tx Total 7.59 dBm
n " Measuring... vy | n 1 Measuring... i |
11806763 11806763
Date: 23 AFR 2019 08:24:47 Date: 23 APR 2019 083638
Bottom Channel Top Channel
Results: 802.11n / HT40 / MCSO / MIMO / Port 4 / PWL 16 /9 dBi Antenna Group
Spectrum | [? Spectrum [?
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
o Att MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep At MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep
Count 300,200 Count 300/300
fmn Viaw 1Rm Viaw
0 o8 0 o8
108 108
-20 di 1 -20 di 1
s s \
=50 dy =50 dy
60 d 60 d
CF 5.755 GHx 32001 pts Span 73.1 MHx CF 5.795 GHz 32001 pts Span 73.1 MHx
Channel Poveer Channel Poveer
Bandwidth 36.00 MHz Power 6,19 dBm Tx Total 6.19 dBm Bandwidth 36.00 MHz Power 6,36 dBm Tx Total 6.36 dBm
n " Measuring... o | n 1 Measuring... oy |
11806763 11806763
Date: 23 AFR 019 08:23:08 Dete: 23 APR 2019 0&3T23
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3+4 / PWL 16 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.1 0.4 7.5 6.3 0.4 6.7
Top 6.8 0.4 7.2 6.3 0.4 6.7
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.5 0.4 6.9 4.6 0.4 5.0
Top 6.2 0.4 6.6 4.1 0.4 4.5
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 7.5 6.7 6.9 5.0 12.6 27.0 14.4 | Complied
Top 7.2 6.7 6.6 4.5 12.4 27.0 14.6 | Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 12.6 9.0 21.6 36.0 14.4 Complied
Top 12.4 9.0 21.4 36.0 14.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O/ MIMO / Port 1 / PWL 16 /9 dBi Antenna Group

Spectrum |

(=]

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
o At 008 SWT  321ms  VBW 3MHZ  Mode fulo Swip

Count 300/300

61M Viaw

11808763
Jste: 23 AFR 2018 061508

™
108
- | \
) \
40 JI’ h,
—
=50 dy
-0 o
CF 5.755 GHx 32001 pts Span 73.1 MHx
Channel Poveer
Bandwidth 36.00 MHz Power 7.11 dBm Tx Total 7.11 dBm
]’ | Measuring... i |

Bottom Channel

o
Spectrum "

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300,300
1Rm Viaw

Spon 73.1 MHz

32001 pts

CF 5,795 GHz
Channel Poveer
Bandwidth 36.00 MHz Power 6,79 dBm

Tx Total 6.79 dBm

]" T

11806763
|Dete: 23 APR 2019 08 11.07

Top Channel

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 2 / PWL 16/ 9 dBi Antenna Group

Spectrum ]

(=]

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
o At 008 SWT  321ms  VBW 3MHZ  Mode fulo Swip

Count 300/300

61M Viaw

©F 5.755 GHx 32001 pls

Spon 73.1 MHz

Channel Poveer
Bandwidth 36.00 MHz Power 6,27 dBm

n " Measuring...

11808763
Jste: 23 AFR 2019 061608

Tx Total 6.27 dBm
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 3/ PWL 16/ 9 dBi Antenna Group
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